CZEl

Service Manual

LINE THERMAL PRINTER
MODEL PMU-2200II / 230011

Rev. 1.00 Issued on January 19, 2009

CITIZEN SYSTEMS JAPAN CO.,LTD.



PMU2XXX Service Manual

REVISION
Rev. Date Page Comment
1.00 2009/1/19 Newly issued

CITIZEN is a registered trade mark of CITIZEN HOLDINGS CO., LTD., Japan.
CITIZEN es una marca registrada de CITIZEN HOLDINGS CO., LTD., Japon.

-1-



PMU2XXX Service Manual

CONTENTS

INTRODUGCTEON ...ttt sttt b et b e s et e b et e s b e b e e bt e b e e bt e s e e st et e be b e sbeebeabeaneane e 3
1. DISASSEMBLY AND REASSEMBLY ....cooiiiiiiiiiiiii sttt sttt st st 3
I A 0T K U =T TSP RRUPTRR 3
1.2 DisasSEMBbBIY PrOCEAUIE .........cuiiieieee ettt ettt e e e te et e nne e reenne e 4
1.2.1 RemoVving Board MaiN..........c.cccvoiiiiiiiiie ettt et sreesne e 4
1.2.2 Removing UNIT,MECHANISM .......oiiiiiiiiiieie ettt 5
1.2.3 Removing UNIT, Paper HOIET ..........ccooiiiiiiiiieseee e 10
1.2.4 REMOVENG BM SENSON ..ottt 16
1.2.5 Removeng SA PLATEN HILDER ..o 18

2. MemMOIrY SWITCN SETEING .....ciiiiiiiiie e ettt re e b e nte e 19
3. TROUBLESHOOTING ....ooiiii ettt se et e st e e st e e st e e st e e snae e e sntaeenneeeenneeeenes 20
0 =l o Tl 1 o 1= Ao o FO OSSO P TP PRPRO 20
3.2 TroublesShOOtiNG PrOCEAUIE. .........ecie et e e enreenee e 22
3.3 TroubleSNOOtING GUILE ........cciiiiiiieiee bbbttt 22
4. SERVICE PARTS LEST ..ottt sttt e st et e et e et e e snba e e nnta e e nnaae e e 26
4.1 Parts LISt FOr MECHANISIM ......cuiiiiiiiiieee bbbttt sb bbb 26
4.2 Exploded VIieW Of MECNANISM.......cciiiiiiiiiiie e 29
4.2.1 PMU222000/22100 2-inch mode Base style:Horizontal ...........c.cccoevevveieiicieennn, 29
4.2.2 PMU2211 0 2-inch mode Base style:Vertical front-mount...............ccccccoevvevviicieennnn 30
4.2.3 PMU2202 1 /221211 2-inch mode Base style:Vertical back-mount................cccccoen... 31
4.2.4 PMU230011 /23101 3-inch mode Base style:Horizontal.............cccocoveiiiiniiiiiinnnnns 32
4.2.5 PMU2301 1 3-inch mode Base style:Vertical front-mount...........ccccoceviiniiiiininnns 33
4.2.6 PMU23020 3-inch mode Base style:Vertical back-mount ............ccccoviiiieiininiinnnns 34
G I Ao B = (=Tt g {o o U g £ SRS PSTSPRPR 35
4.4 Parts CONTIGUIATION ....c.oiiiiiieieiie ittt b et st e et st sb e et e e st e sbe e beeneesneeee s 36
4.4.1 Main Control BoArd(SErIal) .........ccoiuiiieiiiiiii et aeenne s 36
4.4.2 Main Control Board(Parallel)...........ccooviiiiiiiie e 37
4.4.3 Main Control BOArd(USB) .......cccociiiiiiiesie ettt ae e e e e aeenaesnaene s 38
4.4.4 Main Control BOArA(USB) ........ccoiiiiiieiiiieiiesiesieeee ettt eneas 39

5. CIRCUIT DIAGRAM ...ttt sttt e e et e et e e et e e e be e e st e e anbe e e snteeenneaeenneeeenes 40
5.1 Main Control Board (CPU CilCUIL) ........cccceieiiriiieieiiiecicie ettt e 40
5.2 Main Control BoArd (POIL) ....c.ccvoccueieieieececte ettt es ettt en sttt en s s 41
5.3 Main Control Board (Other COMMON PArt) ......cccccocvieeeeiieieeieee e 42
5.4 Main Control Board (Interface Circuit on Serial, USB) .......ccccceeerirererereieeeeee e, 43
5.5 Main Control Board (Interface Circuit on Serial, Parallel) .........cccccooeeeeeceeeeeeeeee, 44




PMU2200 1 /2300 I SERIES Service Manual

INTRODUCTION

This manual describes the disassembly, reassembly, and maintenance procedures of the KIOSK printer
PMU2XXX

1. DISASSEMBLY AND REASSEMBLY

Notes the following items when maintaining the printer.

» Do not disassemble, reassemble, or adjust the printer unnecessarily when the printer operation is
satisfactory.

» Do not loosen the screws fixing each component carelessly.

« After finishing inspection, perform checking for normality before turning on the printer.

« Pay attention not to leave the part or screws used for maintenance inside the printer.

» When handling the print head and electronic components, pay attention to static electricity.

* When disassembling or reassembling the printer, check the wiring and cord for damage. Pay attention not
to lay the wiring and cord by force.

 Lubricate the components as necessary when reassembling them.

1.1 Tools Used

 Phillips screwdriver #0, #1, and #2
* Tweezers

» Long-nose pliers

* Nipper




PMU2200 I /2300 I SERIES Service Manual

1.2 Disassembly Procedure
1.2.1 Removing Board Main
1. Removing Cover IF Board

1. Remove M3x6(ST) Screw.
2. Remove Cover IF Board.

*Attention at reassembly
Insert Cover IF Board up to the hooks.

|

Cover IF Board

M3x6 (ST)
[ M3x6 (ST) |

2. Removing UNIT, Guide Paper Rear)
1. Remove the two M3x6(ST) Screw. and UNIT,

Guide Paper Rear.
M3x6 (ST)

UNIT,
Guide Paper Rear

3. Removeng Board Main
1. Remove cable and FPC from Main PCB.

Release the lock of
CN107 before
remove FPC.




PMU2200 I /2300 I SERIES Service Manual

2. Remove the four M3x6(ST) Screw. and Board Main.
4

-

R Vi3x6 (ST) T

Board Main

*Attention at reassembly
Note the direction of FPC (CN102).

Attention at reassembly
Note the direction of
FPC(CN107).

1.2.2 Removing UNIT,MECHANISM

1. Removeng AUT CUTTER
1. Remove the four M3x6(ST thin head) Screw from the side.
2. Widen Cutter BK(Cutter BK 2in) a little, remove ,AUT CUTTER.
* Do not transform Cutter BK(Cutter BK 2in) by expanding it in excess.

1 —
Cutter BK 2in ™
||

| M3x6(ST thin head)

*Attention at reassembly
Hang the cable of AUT CUTTER on
the hooks.




PMU2200 I /2300 I SERIES Service Manual

2. Removeng UNIT,MECHANISM

1.Remove the two M3x6(ST) Screw and
remove UNIT,MECHANISM from
Framel(Framel 2in).

UNIT,
MECHANISM

2. Remove the two M3x6(ST) Screw and two
M2x6(BT) Screw and.Cutter BK(Cutter BK
2in).

o]

Cutter BK
(Cutter BK 2in)

3. Pull out FPC, and Peel off the Tape that is fixation of
cable.

4. Cut Unity belt that is the fixation of the cable, and
remove MECHANISM.

[ MECHANISM




PMU2200 I /2300 I SERIES Service Manual

*Attention at reassembly
Note the direction of FPC.

*Attention at reassembly
Hang the cable of motor on the hooks.

*Note that the MECHANISM C is different by PMU2200/2300 SERIES and PMU2200 I /2300 I SERIES.
Even if externals are the same, they are not compatible.

*Attention at reassembly
The color of the coating is a black..

PMU2200 I /2300 IT SERIES

PMU2200/2300 SERIES |

Table MECHANISM

Model PMU2200/2300 SERIES PMU220011/2300 SERIES
Hor!zontal 58mm PMU2200(A) LT-2223V(A) PMU2200 I (A) LT-2223VQ(A)
Horizontal  60mm PMU2210(A) PMU22101 (A)
2-in | Vertical Front 60mm | PMU2211(A) | LT-2223H(A) | PMU2211 T (A) | LT-2223HQ(A)
Vertical Back 58mm PMU2202(A) PMU2202 I (A)
- LT-2223V(A LT-2223VQ(A
Vertical Back 60mm PMU2212(A) ) PMU2212 T (A) QA
Hor!zontal 60mm PMU2310(A) LT-2321V(A) PMU23101 (A) LT-2321VO(A)
3-in Horizontal ~ 80mm PMU2300(A) PMU2300 I (A)
Vertical Front 80mm PMU2301(A) | LT-2321H(A) | PMU2301T(A) | LT-2321HQ(A)
Vertical Back 80mm PMU2302(A) | LT-2321V(A) | PMU2302I(A) | LT-2321VQ(A)

* A: Thick paper




PMU2200 I /2300 I SERIES Service Manual

3. Removeng SA,Spring Paper Roller

Base style: Horizontal / Vertical back-mount
1. Remove the two M3x8(ST) Screw and remove SA, Spring Paper Roller.

.‘. 5
SA, Spring Paper Roller

by

SA, Spring Paper Roller

Base style: Vertical front-mount
1. Remove the two M3x4(ST) Screw and remove
SA, Spring Paper Roller.

SA, Spring Paper Roller




PMU2200 I /2300 I SERIES Service Manual

4. Removenqg Guide Paper Rear

1. Remove the two M3x6(ST) Screw and remove Guide Paper Rear(Guide Paper Rear 58 2in / Guide
Paper Rear 60 2in).

SA, Spring Paper Roller

Guide Paper Rear
(Guide Paper Rear 58 2in)
(Guide Paper Rear 60 2in)

*3-in is all common. 2-in becomes the following.

Table 2-in Guide Paper Rear

Model Guide Paper Rear
Horizontal  58mm PMU2200 I Guide Paper Rear 58 2in
Horizontal 60mm PMU2210 II Guide Paper Rear 60 2in
Vertical Front 60mm PMU2211 T —
Vertical Back 58mm PMU2202 I Guide Paper Rear 58 2in
Vertical Back 60mm PMU2212 IT Guide Paper Rear 60 2in

5. Removeng Guide 2inch (3inch-model:PMU2310)

1. Remove the two M3x6(ST) Screw. 3 "_
, 1 M3x6(ST)

2. Remove Guide 2inch while floating it from the
hook.




PMU2200 I /2300 I SERIES Service Manual

1.2.3 Removing UNIT, Paper Holder

1. Removeng SA Plate Paper Holder
Insert from left / Insert from right
1. Plate Paper Holder: Remove the two M3x6(ST) Screw.

M3x6 (ST)

M3x6 (ST)

2. Stopper Paper Plate : Remove M3x6(ST)Screw and WASHER,Nut M3.

M3x6 (ST)
WASHER
Nut M3

Insert from top
1. Plate Paper Holder: Remove the four M3x6(ST) in right and left.

M3x6 (ST)
M3x6 (ST)

M3x6 (ST)

Attention at 2-inch model

*Attention at reassembly
There are two kinds of Plate Paper Holder for
2-inch model.It is different depending on the
specification.

Plate Paper Holder 2in Plate Paper Holder2 2in

-10-



PMU2200 II /2300 II SERIES Service Manual

The screw position and the direction of Plate Paper Holder and Stopper

*Attention at reassembly
Paper Plate are different depending on the specification.

=
® @ @ % K : 5=y | () 2 ©)
] & — 1} s = r
SaLIe e = N Yl
o g_i ® ==
Left side Right side

Table Paper diameter ( Direction of paper insertion L: Insert from left )

Holder Left side Right side 2-in Holder
position 3 (2 (1) Q) | (2) 3) (*3in is all the same.)
e &
=i
1: A bit near — — —
gl Ja
- o)
mme &
=
2: Standard — — —
oEo‘
2 8
a4 e
3: A bit far — — —
{o[ja
L -
8 e
4: Far — — — ;
logo { Plate Paper Holder 2in
s L)

*1t becomes an installation in the direction of figure in the table.




PMU2200 I /2300 I SERIES Service

Manual

= 3=t
¢ e
® @ g : = |0 @ e
) —p ]} N = *
CYorml el ) = g < “g- o, 6 @
Left side Right side

Table Paper diameter ( Direction of paper insertion R: Insert from right)

Holder Left side Right side 2-in Holder
position 3) 2 | @ @ 2 3 (*3in is all the same.)
8 o
=
1: A bit near — — —
loDD
s -
a4 e
7
2: Standard — — —
[OED
o (]
s &
s
3: A bit far — — —
G:jo‘
(=] o
4: Far — _

'@

OQO

i e
|

Plate Paper Holder2 2in

*1t becomes an installation in the direction of figure in the table.

-12-



PMU2200 I /2300 I SERIES Service

Manual

&
(o)
)
3 @ g K : b=y | ) @ B
- 1S ) L
(Em) Xewel : " ' Sl Ymm] )
- % ® ealir—n
Left side Right side
Table Paper diameter ( Direction of paper insertion T: Insert from top)
Holder Left side Right side 2-in Holder
position 3 2) | Q) @ | 2 3 (*3in is all the same.)
Left side:
d o s &
2 | B8
1: A bit near — < - —
o - GDO‘ I ]
=0 S Plate Paper Holder 2in
8 o
i
2: Standard —
[OED
o] -
%oﬁJ\
)
D r\/a
3: A bit far —
aCjo‘
- o)
o &
=: %\f«\
4: Far -
DEO‘
- s} .
Plate Paper Holder 2in

*1t becomes an installation in the direction of figure in the table.

-13-



PMU2200 II /2300 II SERIES Service Manual

*E-Ring 5 position A is different according to Direction of paper insertion.

(1)
v @

' =

Shaft Paper Holder 2in

Table 2-in Model E-Ring 5 position

E-Ring 5 position

Model Left | Right Top
Horizontal 58mm PMU2200 I (@5)
Horizontal 60mm PMU22101 @
Vertical Front 60mm PMU2211 1 —
Vertical Back 58mm PMU2202 I (@)
Vertical Back 60mm PMU2212 1 (2)
(i) @ 63 @
Shaft Paper Holder
Table 3-in Model E-Ring 5 position
E-Ring 5 position
Model Left Right Top
Horizontal 60mm PMU23101 ) (1) (4) ©))
Horizontal 80mm PMUZ2300 I
Vertical Front 80mm PMU2301 II 4 -
Vertical Back 80mm PMUZ2302 II

-14-




PMU2200 I /2300 I SERIES Service Manual

2. Removeng PNE Sensor

Insert from left.” Insert from right
1. Remove M4x6(ST) Screw.

Shaft Paper Holder

*Attention at reassembly
Put Plate Paper Holder and SA PNE Sensor between
Shaft Paper Holder, and stop it with the screw.
Installed position is different depending on the
specification.

6: 60mm 8: 80mm 1:102mm

Insert from top
1. Remove M3x3(ST) Screw.

*Attention at reassembly
Put Plate Paper Holder and SA PNE Sensor
between Shaft Paper Holder, and stop it with
the screw.

M3x3(ST)

*Attention at reassembly
The cable is passed through the hole

*Attention at reassembly
Connect BM Sensor with CN108 of
Borad Main do not make a mistake
because CN108 and CN109 are
connectors of this type.

-15-



PMU2200 I /2300 I SERIES Service Manual

1.2.4 Removeng BM Sensor

Base style: Horizontal / Vertical back-mount

Position M1

Position M1 Position M2

Position M2

1. Remove M3x6(ST) Screw.

*Attention at reassembly
The screw hole is different because of
Position.
Fix the hole for projection on Projection
for fixation.

Screw hole
for M1

Screw hole
for M1

.

Hole for
projection

Projection |l Projection
for fixation for fixation

*Attention at reassembly
Connect BM Sensor with CN109 of Board
Main. Do not make a mistake because
CN108 and CN109 are connectors of this

type. I - “ —
(-

‘ )/
\ O g

. e
/ b
N ]
iJ .
L = ik

"

-16-



PMU2200 I /2300 I SERIES Service Manual

Base style: Vertical front-mount

Position M1

Position M2

1. Remove the two M3x6(ST) Screw.
2. Remove SA PNE Sensor.

M3x6 (ST)

Position M1 Position M2

*Attention at reassembly
Connect BM Sensor with CN109 of Board
Main. Do not make a mistake because
CN108 and CN109 are connectors of this

type. s

\ N
B ol

-17-



PMU2200 I /2300 I SERIES Service Manual

1.2.5 Removeng SA PLATEN HILDER

1. Remove the two M3x6(ST) Screw from the side.And remove Unit SA PLATEN HILDER from
Frame 1(Frame 1 2in).

2. Remove the two M3x6(BT) Screw.

Holder2 Platen Unit
(Holder2 Platen Unit 2in)

3. Remove M2x4(BT) Screw and Fix Brade

M2x4(BT)

-18-



PMU2200 1 /2300 I SERIES Service Manual

2. Memory Switch Setting

It is registered in the printer as follows by the option of the factory. They are different by the model, and not

possible to change

(1) Printer Name of the self-printing
(2) Printer Name of the self-printing

(3) Initial value

However, the above-mentioned is unrelated to the function it. It is possible to correspond by changing the Memory

Switch.
Base Model
Memory Switch Setting is as follows. If Memory Switch Setting is not correct, the printer doesn't operate
correctly.
Table Base Model
MSW4-5 MSW2-6 MSW4-4
Base Model Mechanism Paper width Base style
mounted
Hor!zontal 58mm PMU2200 I OFF | PMU2XX0/2XX2
Horizontal 60mm PMU22101I
Vertical Front 60mm PMU2211 1 ON | LT-22XX ON PMU2XX1
- ON | 58(60)mm
Vertical Back 58mm PMU2202 II
Ver’FlcaI Back 60mm PMU2212 1 OFE | PMU2XXO0/2XX2
Horizontal 60mm PMU23101I
Horizontal 80mm PMU2300II
Vertical Front 80mm PMUZ2301 I OFF | LT-28%X OFF 80 mm ON PMU2XX1
Vertical Back 80mm PMU2302 II OFF | PMU2XX0/2XX2
Destination
Memory Switch Setting is as follows.
Table Destination
Destination MSW9-1 MSW9-2 MSW9-3
Code Page Int'Char Set Kanji
J : Japan Katakana Japan ON
U: US/EU/Other PC437 U.S.A OFF
PNE Sensor
Memory Switch Setting is as follows.
Table PNE Sensor
MSW2-8
PNE Sensor PNE Sensor
No mark  : Without sensor ON Invalid
P : PNE sensor OFF Valid
Paper Select
Memory Switch Setting is as follows.
Table Paper Select
Paper MSW3-4 MSW4-1
P Paper Select Auto Length
No mark : Thermal OFF Thermal OFF Invalid
M1/M2 : Black MK ON Black MK ON Valid

-19-




PMU2200 I /2300 I SERIES Service Manual

3. TROUBLESHOOTING

3.1 Error Indication

® Paper end
Paper out is detected in two steps: paper near-end and paper end. ERROR LED will light when the
paper is empty. If paper end is detected, refill the paper. If the printer cover is open, a paper-end is
detected.

® Printer Platen open
During printing, do not open the platen. If you open the printer cover accidentally, the ERROR
LED blinks. Check the paper, pull the paper straightforward several cm (or inches) out of the
printer, and then close the Platen. Printing resumes automatically. Sending a command to resume
printing may be required depending on the memory switch setting.

® Thermal head overheat
When you print dense characters or dark image, the head temperature rises. If the head temperature
exceeds a specified level, the printer stops printing operation and waits till the head temperature is
lowered. During waiting, the ERROR LED blinks. When the head temperature is lowered, printing
resumes automatically.

® Cutter lock
If the cutter blade stops operating due to paper jam or the like, the ERROR LED blinks. Remove
the cause of the trouble and press the FEED button. If the blade still does not move and the printer
cover cannot be opened.In this case, do not open the paper cover forcibly. Insert a Phillips
screwdriver (size #1) into the cutter lock releasing feed hole and turn it in the direction of arrow
(clockwise).

When you find that both ends of the blade reached the lowest position, stop turning the screwdriver.
Open the cover and follow the procedure of removing jam or other cause of trouble.

-20-



PMU2200 1 /2300 I SERIES Service Manual

® Black Mark detection error (in Black Mark mode)
When Black Mark cannot be detected even if a certain amount of paper feed is carried out for
Black mark detection, a Black Mark detection error occurs. If black detection continues more than
the specified period, a No Paper condition is assumed and the same error as No Paper is indicated.

Lighting and blinking status of each error including the above is shown below.

POWER LED ERROR LED

(Green) (Red)
1) Error to recover [1] Head overheat error

automatically ON J

[2] Platen open error

. . N
(MSW3-8 OFF: With automatic return set) ©
2) Recoverable error [1] Platen open error ON m
(MSW3-8 ON: With recoverable feature set)

2 lock I‘I I‘I ’_‘
[2] Cutter lock error ON

oo |
o | T

G 11

Content of Error

3) Not recoverable error | [1] Memory check error

[2] Low voltage error

[3] High voltage error

4) Other state [1] Paper near end

ON ON
[2] Paper end ON ON
[3] Platen open ON ON

[4] Waiting for macro execution ON
on |1 L UULL

5) Black mark [1] Black mark paper detection error
specification relation

Caution: In many cases, “Low voltage error” is caused by blown F302 fuse.Please check the
conduction of F302 fuse.

-21-



PMU2200 1 /2300 I SERIES Service Manual

3.2 Troubleshooting Procedure

When a trouble occurs, confirm its phenomenon, locate a defective part in accordance with “2.2
Troubleshooting Guide”, and troubleshoot as described below.

Find a trouble phenomenon in this column. If there are multiple phenomena, take all the
Phenomenon Lok ) . : i .

corresponding items into consideration to locate hidden defective parts.

Lists as many possible causes as possible. Guess a trouble cause out of them and take
Cause ; .

its check method to specify the trouble cause.
Check . .
Method Describes a check method to specify a trouble cause.
Remedy Troubleshoot by taking a remedy described in this column.

By troubleshooting in accordance with the above-mentioned procedure, you can troubleshoot efficiently with

fewer misjudgments.

3.3 Troubleshooting Guide

= Power Supply Failure

The fuse is gone.

specified fuse is used.

Phenomenon Cause Check Method Remedy
No power The AC cable is not — Connect AC cable.
(POWER lamp not connected.
llluminated) Check whether the

Use the specified fuse.

The fuse immediately
goes again after

Faulty control PCB assy

Replace the control PCB
assy.

replacing with a new one.

The circuit drive power is
abnormal.

Use instruments such as
tester to measure circuit
driving voltage.

Replace the control PCB
assy.

* |f the fuse is gone with the specified AC adapter used, it is likely that the thermal head unit or control PCB
assy is defective. Replace either defective one. Check wiring for drawer cable and interface cable.

-22-




PMU2200 1 /2300 I SERIES Service Manual

= Printing failure

Phenomenon

Cause

Check Method

Remedy

No printing

Faulty control PCB assy

Replace the control PCB
assy.

Failed contact/connection
of thermal head
connector

Check
contact/connection
condition.

Re-insert thermal head
connector.

Faulty thermal head

Replace the thermal
head.

Partly not printed

Faulty contact/connection
in thermal head
connector

Check contact/conection
conditions.

Re-insert thermal head
connector.

Faulty thermal head

Replace the thermal
head.

Faint printout or uneven
printout

Low output voltage

Check the supply voltage
with tester or others.

Use within specified
voltage range.

Faulty thermal head

Replace the thermal
head.

Foreign substance is
adhered to the thermal
head.

Check whether any
foreign substances are
adhered to the head.

Wipe foreign materials
with swab or soft cloth
immersed with ethyl
alcohol.

Non-recommended
paper is used.

Check whether the paper
being used meets the
specification.

Replace it with the
specified paper.

Faulty mounting of the
platen roller

Check mounting
condition of the platen
roller.

Mount the platen roller
properly.

-23-




PMU2200 1 /2300 I SERIES Service Manual

= Paper feed failure

Phenomenon

Cause

Check Method

Remedy

Paper is not fed or
jammed.

Faulty connection of the
motor connector

Check the connector
connection.

Connect the connector
correctly.

Failed motor’s main unit

Use tester or
oscilloscope or other
instrument to measure
supply voltage.

If the supply voltage is
normal, replace the
motor.

Low output voltage

Check the supply voltage
with tester or others.

Use within specified
voltage range.

Faulty control PCB assy

Replace the control PCB
assy.

Faulty mounting of the
platen roller

Check mounting
condition of the platen
roller.

Mount the platen roller
properly.

Paper feed failure

Check that no paper is
jammed, torn or caught in
the paper path.

Remove unnecessary
paper and set correctly.

Foreign substance in the
gear or broken gear

Remove the gear holder
and check for any foreign
substance caught in the
gears or any breakage of
the gears.

Eliminate the foreign
substance. If the gear is
broken, replace it with
new one.

< Faulty sensor

Phenomenon

Cause

Check Method

Remedy

Failed detection of paper
feed

Failed detection of
paper’s near-end

Faulty paper sensor

Faulty paper near-end
sensor

Check whether the
ERROR LED flickers if
paper expires.

Replace the SA SUB
PWB PE SENSOR.

Replace the SA PNE
SENSOR.

Foreign substance is
attached to the paper
sensor

Check whether any
foreign substances are
adhered to the paper
Sensor.

Remove the foreign
substance.

Faulty connection of the
paper sensor connector

Check the connector
connection.

Connect the connector
correctly.

-24-




PMU2200 1 /2300 I SERIES Service Manual

= Faulty auto cutter

Phenomenon Cause Check Method Remedy
No operation of Faulty connection of the | Check the connecting Connect the connector
auto-cutter auto cutter connector condition of the auto correctly.
cutter connector.
Failure in auto-cutter’s Use tester or If the supply voltage is
main unit oscilloscope or other normal, replace the auto
instrument to measure cutter.
supply voltage.
Paper feed failure Check that no paper is Remove unnecessary
(Paper jam) jammed, torn or caught in | paper and set correctly.

the paper path.

-25-



PMU2200 IT /2300 Il SERIES Service Manual

4. SERVICE PARTS LIST

4.1 Parts List for Mechanism

QTY
No. PARTS No. DESCRIPTION 2200 | 2211 | 2202 | 2300 | 2301 | 2302 REMARKS
2210 2212 | 2310
201 | PF22-SQxGx UNIT,MECHANISM LT2223VQ (with Platen assy) 1 0 1 0 0 0 2inch
202 | PF22-CQxGXx LT2223HQ (with Platen assy) 0 1 0 0 0 0 2inch
206 | ZF44109-00F Cutter BK 2in 1 1 1 0 0 0 2inch
217 | ZF44114-00F Plate Printer 2in 1 1 1 0 0 0 2inch
1 | PF23-SQxCx LT2321VQ (with Platen assy) 0 0 0 1 0 1 3inch
2 | PF23-CQxCx LT2321HQ (with Platen assy) 0 0 0 0 1 0 3inch
6 | ZF44101-01F Cutter BK 0 0 0 1 1 1 3inch
17 | ZF44102-01F Plate Printer 0 0 0 1 1 1 3inch
39 | ZF67901-00F FPC 1 1 1 1 1 1 2/3inch
40 | ZF44116-00F Sheet FFC Support 1 1 1 1 1 1 2/3inch
204 | ACS520 AUT CUTTER ACS520 Cutter(with Fix Brade) 1 1 1 0 0 0 2inch
4 | ACS530 ACS530 Cutter(with Fix Brade) 0 0 0 1 1 1 3inch
209 | ZF24201-00F SA PLATEN HILDER Platen Holder 2in 1 1 1 0 0 0 2inch
210 | PF28205-01F (Platen) 1 1 1 0 0 0 2inch
214 | 500374-00 (Fix Brade) 1 1 1 0 0 0 2inch
221 | ZF44113-01F Holder2 Platen Unit 2in 1 1 1 0 0 0 2inch
9 | 600382-00 Platen Holder 0 0 0 1 1 1 3inch
10 | PF28206-01 (Platen) 0 0 0 1 1 1 3inch
14 | 500318-00 (Fix Brade) 0 0 0 1 1 1 3inch
21 | ZF44104-01F Holder2 Platen Unit 0 0 0 1 1 1 3inch
11 | 600350-00 Platen Bushl 1 1 1 1 1 1 2/3inch
13 | E60325-000F E-Ring 2.5 1 1 1 1 1 1 2/3inch
15 | ZF24123-00F Paper Guide-2(3SEC1848) 1 1 1 1 1 1 2/3inch
219 | ZF44110-00F Exterior Frame 1 2in 1 1 1 0 0 0 2inch
228 | ZF44111-00F Guide Paper Rear 58 2in D 0 D 0 0 0 2200 2202:Paper width 58mm | 2inch
229 | ZF44112-00F Guide Paper Rear 60 2in (@) 1 D 0 0 0 2210 2212:Paper width 60mm | 2inch
245 | ZF24115-00F Plate BM 2in 0 1 0 0 0 0 2inch
246 | ZF24113-00F Guide 2 BM Sensor 2in 0 1 0 0 0 0 2inch
19 | ZF44103-00F Frame 1 0 0 0 1 1 1 3inch
28 | ZF44105-00F Guide Paper Rear 0 0 0 1 1 1 3inch
45 | ZF24108-00F Plate BM 0 0 0 0 1 0 3inch
46 | ZF24109-00F Guide 2 BM Sensor 0 0 0 0 1 0 3inch
83 | ZF24111-00F Guide 2inch 0 0 0 D 0 0 2310:Paper width 60mm 3inch
30 | ZF44108-00F Cover Rear 0 1 1 0 1 1 2/3inch
33 | ZF24120-00F Stopper Paper Roller Spring 1 1 1 1 1 1 2/3inch
41 | ZF44106-01F Frame IF Board 1 1 1 1 1 1 2/3inch
42 | ZF44107-02F Cover IF Board 1 1 1 1 1 1 2/3inch

-26-




PMU2200 IT /2300 Il SERIES Service Manual

QTY
No. PARTS No. DESCRIPTION 2200 | 2211 | 2202 | 2300 | 2301 | 2302 REMARKS
2210 2212 | 2310
32 | ZF24103-00F ;ﬁilsrp””g Paper Spring Paper Roller 1 1 1 1 1 1 2/3inch
36 | 60-0194 Paper Roller (CBM1000) 1 1 1 1 1 1 2/3inch
248 | ZF24116-00F Paper Holder Plate Paper Holder 2in 1(2) 1(2) 1(2) 0 0 0 Insert from top:2 2inch
249 | ZF24117-00F Plate Paper Holder2 2in 1(2) 1(2) 1(2) 0 0 0 Insert from top:2 2inch
250 | ZF22002-00F Shaft Paper Holder 2in 1 1 1 0 0 0 2inch
48 | ZF24105-00F Plate Paper Holder 0 0 0 1(2) 1(2) 1(2) | Insert from top:2 3inch
50 | ZF22001-02F Shaft Paper Holder 0 0 0 1 1 1 3inch
60 | ZF24107-01F Stopper Paper Plate 1(0) 1(0) 1(0) 1(0) 1(0) 1(0) | Insert from top:0 2/3inch
64 | ZF66807-00F Board Main SA,Main PCB 1T RS D D D D D (1) | Serial model 2/3inch
65 | ZF66808-00F SA,Main PCB I PA (D (D 1) (D (1 (D Parallel model 2/3inch
67 | ZF66809-00F SA,Main PCB I UB D 1) (@) (1) ()] (1) | USB model 2/3inch
69 | ZF66701-00F Accessories SA Power Cable 1 1 1 1 1 1 2/3inch
66 | SEC-4790 CA212-17Cord Assy (RoHS) 500/L D D (€D) D (@) (1) | Parallel model 2/3inch
26 | ZF66702-00F Option SA PNE Sensor (2) (2) 2) (2) 2) (2) BM Sensor:1  PNE Sensor:1 | 2/3inch
237 | ZF24114-01F Guide BM Sensor 2in (@) 0 (1) 0 0 0 BM Sensor 2inch
37 | ZF24104-01F Guide BM Sensor 0 0 0 (D 0 (D) BM Sensor 3inch
24 | ZF24102-01F Holder BM Sensor (D) 0 (@) (1) 0 (1) | BM Sensor 2/3inch
27 | ZF24122-00F Spacer BM plate 0 D 0 0 D 0 BM Sensor 2/3inch
53 | ZF24106-01F Holder PNE D) D (D) D (D) (1) | PNE Sensor 2/3inch
56 | K-103GN Cord Keep (@) () (@) () (@) (1) | PNE Sensor 2/3inch
57 | ZF24112-00F Cover PNE Holder D D D D D (1) | PNE Sensor 2/3inch
79 | 600404-00 Spare Knob (1) () (D) (1) (1) (1) | Other Option 2/3inch
81 | ZF24121-00F Guide Front D D D D D (1) | Other Option 2/3inch
82 | 50-0173 Paper Stopper SEC2022 (D D (1 (D (D (D Other Option 2/3inch

-27-




PMU2200 IT /2300 Il SERIES Service Manual

QTY
No. PARTS No. DESCRIPTION 2200 | 2211 | 2202 | 2300 | 2301 | 2302 REMARKS
2210 2212 | 2310
5 | E17030-060F etc Screw.No.00, TFH(ST),M3x6(thin head) 2 2 2 2 2 2 2/3inch
7 | E11130-060F Screw.PHT(ST),M3x6 30 30 30 30 30 30 2/3inch
8 | E11720-060F Screw.PHT(BT),M2x6 2 2 2 2 2 2 2/3inch
16 | E11720-040DF Screw.PHT(BT),M2x4(brack chrome) 1 1 1 1 1 1 2/3inch
23 | E11730-060F Screw.PHT(BT),M3x6 2 2 2 2 2 2 Other Option Spare Knob:3 2/3inch
25 | E11130-040F Screw.PHT(ST),M3x4 0 0 0 0 0 0 BM Sensor:1 2/3inch
44 | E11830-080F SCREW,PHT(INT.TW)M3x6(toothed 1 1 1 1 1 1 2/3inch
lock)
51 | E00140-060F Screw.PH,M4x6 (D 1) (1 D (D (D Insert from top:1 2/3inch
55 | E00130-030F Screw.PHT,M3x3 (D) () (@) (1) (1) (1) | PNE Sensor & Insert from 2/3inch
top:1
52 | E60350-000F E-Ring 5 1(0) 1(0) | 1(0) 1(2) 1(0) 1(0) 2/3inch
12 | E50130-105F WASHER,PLANE,3X8X0.5 1 1 1 1 1 1 Insert from top:0 2/3inch
63 | E40230-000F NUT,(#3),M3 1 1 1 1 1 1 Insert from top:0 2/3inch
71 | ZF999021-00F Label Rating I 1 1 1 1 1 1 2/3inch
72 | 80-0276 Caution Hot (SEC2049) 1 1 1 1 1 1 2/3inch
84 | G17023 Stainless ball chain(TM-14-2) (1) (1) (@) (1) (D) (1) Insert from top:1 2/3inch

-28-




PMU2200 IT /2300 Il SERIES Service Manual

4.2 Exploded View of Mechanism

4.2.1 PMU222001/22100 2-inch mode Base style:Horizontal

-20-



PMU2200 IT /2300 Il SERIES Service Manual

4.2.2 PMU2211 0 2-inch mode Base style:Vertical front-mount

-30-



PMU2200 IT /2300 Il SERIES Service Manual

4.2.3 PMU220211/7221211 2-inch mode Base style:Vertical back-mount

-31-



PMU2200 IT /2300 Il SERIES Service Manual

4.2.4 PMU2300II/723100 3-inch mode Base style:Horizontal

-32-



PMU2200 II /2300 I SERIES Service Manual

4.2.5 PMU2301I 3-inch mode Base style:Vertical front-mount




PMU2200 II /2300 I SERIES Service Manual

4.2.6 PMU23020 3-inch mode Base style:Vertical back-mount

-34-



PMU2200 I /2300 I SERIES Service Manua

4.3 List of Electric Parts

MARK DESCRIPTION PARTS NAME QTY OPTION
RS | PA | UB
IC1 UPD703108GC-8EU-A CPU 1 1 1
IC2 S29AL016D70TFI1020 Flash Memory 1 1 1
IC3 EM636165TS-7G SDRAM 1 1 1
IC4 M62050FP-DF0J ResetIC 1 1 1
IC5 SN74LV32APWR CCMOS 1 1 1
IC6 TC7TWZ08FU(TEL12LF) CCMOS 1 1 1
IC7 SN74HCT273PWR HCMOS 1 1 1
IC101 TCT4LVX245FT(EL F) HCMOS 110 0
1C102 SP232EEN I/FIC 110 0
1C103 FT232RL IIFIC 0|0 1
1C201 SN74LVC4245APWR CCMOS 01 0
1C202 SN74LVOOAPWR HCMOS 0|1 0
1C203 204 SN74HCT573PWR HCMOS 0| 2 0
1C205 SN74LV74APWR CCMOS 0|1 0
1C206 207 SN74LVO5APWR HCMOS 0| 2 0
1C301 SI-8401L DC/DC Converter 1 1 1
1C302 UPC29MB33AT-AZ Regulator 1 1 1
1C303 SN74LVC3G07DCT3 CCMOS 1 1 1
1IC304 MTD2003F-3072 Transistor Array 111 1
IC305 TA8428K(S) Transistor Array 11111
TR101 102 RN1302(TE85L F) Transistor 210 2
TR301 25J549STL-E Transistor 1 1 1
TR302 RN1302(TE85L F) Transistor 1111
TR303 304 305 306 | 2SK1133-T1B-A/JM Transistor 4 | 4 4
TR308 RN1902(TE85L F) Transistor 1|1 1
D2 301 1SS193(TE85L F) Diode 212 2
D302 S1J-E3/61T Diode 1 1 1
LED301 TLGV1020(T14 F) LED 1 1 1
LED302 TLRMV1020(T14 F) LED 1 1 1
X1 CSTCR4MO00G55-R0 X'tal 111 1
F301 0453010.MR Fuse 1 1 1
F302 C2Q3.0 Fuse 1 1 1
F303 304 C2Q500 Fuse 212 2
CN101 17LE-23090-027(D4CK)-FA Connector 110 0
CN102 DUSB-BRA42-T11-FA Connector 01O 1
CN201 53313-2065 Connector 0 1 0
CN301 B4PS-VH Issm Connector 1 1 1
CN302 CFF1128-0101F Connector 1 1 1
CN303 53047-0410 Connector 1 1 1
CN304 5267-04A-X Connector 1 1 1
CN305 309 53047-0210 Connector 2 2 2
CN306 5597-04CPB7F Connector 1 1 1
CN307 308 53014-0310 Connector 212 2
CN310 53014-0510 Connector 1 1 1
Swi101 LSM708E Dip Switch 1 1 1
SW301 SKHHLQAO010 Switch 111 1

-35-




PMU2200 II /2300 I SERIES Service Manual

4.4 Parts Configuration

4.4.1 Main Control Board(Serial)

PMUZ-01[A

E 2008.05

S O0DO0

3 /FH68

{ ZF66901-02F

A aME1094V-0

fiLE-Z

()

[
o , - . Lz
d8-uneasssy (O 2 g
| OF (ECE CE OF = OO OO ] -
b = 1 =]
1 1 T
B4PS-VH LN o=
[+
OO0 O O e & : k
i J N
4 |y Rl
B o e

1
DA
2y

L 2403 RIO3 ﬁ_:_:u._._.._ .
eV . T ool

« 0101 F101 - oA I i
= CPap7 =0 5 ;
= o E) . 1} :
+o 3t — - g AN epsgr - (301 €304 { LAIOD_ LAGDATL :
S 4 h (123 2R a “ “ “ J...rrr......... r%3 - 0307 o -
RI0RES S 1A T -
AR | T

- Sy g - IJM.&L.EE
N=1-3- = HewR oA : ¢
OEEE o 5 [ SPEHWR = . 0 00y _._. .: 000 5
2930 [ L0 =
[ HEESE ﬁ_.,%_\_ kspszs =
=
i

O AN
N
M =l NI i

1T

{ITil ReC ANZOBY

)
=
B Ic3 5
) =
= 529AL03Z0 70T iz =
3 E +
= S
= 2 S
= ol
= -]
5 ]
M >
=
=
= ®170
= o) R119
— Y I
1100 WAJ RAB
=0 TG
PSS
[ teiefeicos
S Ri04ZED t
(il i
! [;
“—rm m %
=
[ RAT
5 W7 % -
- = = —
I > 5B
o HAS
(=]
e e

el -
HuEFEL
e el

£

LEDI1 &[]
HiN 78

Faa Boal o= 1
7| o & L1
il b g @D e
a0 e L[ 2 |l
w..
: g
& HTD2003F S -
= [
=

< “.m_ f \ﬁ
T T e vm

i IC106 SR, _
S ] Lgm 57 04pee

5 R RT3 1 NI 4 D3 nios 2 L R12Z Rz CN107

S267-04AX

-36-

IhGHRA T RE




PMU2200 II /2300 I SERIES Service Manual

4.4.2 Main Control Board(Parallel)

LR

=
I~

e f=laf il
oL~ LNén~)

[EOgy0ri
=0=0 =0 =m0

z CFREB00F
=" 4 (o] CPH7  tn02
Lal ™
% A = TABLIBL
2l 2 =
gz |§ W™
4 Rt RT5
—0
=
— = = —
=z 5 = B
= =
=
L
.-
Fleery = =
wEl = = k& ’J_| _ - =
O = = | Gt (1 MDICPDOGICPIE
=g [ : L
§ é E E (O nnnn
73 R Fierar L]
=7 5 [ER
I N g
Z L = o e
g [ |2 o | o
—- e ~d
. oo
53 [108
LED®0? &
049, (=1
R1Z K =

GHCEMIN Z2IETIR 960 A0/ 3TLE

e

£H02

sFC2EMI3

|
\

F+

SH030ID

il

LZEDWELS
-

-

F
ol

S SNNonnnnInnonnanInnnnnnnng

1410
B

v

EvH

£l
70vd] ™

WEe]

B
Wovd) 0

W FRn
£ LELUG

10YND
= 90w

=1

SW301

P00 0O0COC0OO0O0QOQ0

WO )
il

L]

WOLOESYD

i
LOvy

=
i:

-
=
- REO1
[N o
w405
0/ 44
] E:j
w413
-
= B/
2 [R405
] & |07
T w08
e
] B-—u.
R4l
— P
= vevin/
g N
= A
Wy b=
_____________ .
il
y Ji
! L
', o
', P
A /
) ! .
A { !
W / !
D L [ =3 ' |
= hye—
=] 7 X
= N/
% '\\ .fj 1
=S !
n ) :
g AN
= MO !
I Y
[ ! A\ 1
1 i LY !
I L 1
| o
I f= |
! / N !
H / ;
v/ S
[N ay 1
v f =%
v/ Yo
v N1
W Y1
_____________ L

0-A760IdW ¥ &

J470-1069947

. 554/
0000

E0R00¢Z

M 10-ZNIWd

(48

-37-




PMU2200 IT /2300 Il SERIES Service Manual

4.4.3 Main Control Board(USB)

PMUZ-01 [A]
Z2008.05
0000
/F665 IR
[F66501-02F
A & ME1094V-0

1

1---------.
® gog
. = 201
JB-ooegsssy| (O Ws
=Y =T =T =T =T~ = x_
MO E =R R (E O R LECF o {l
(=] w.

= i

BiPs-vH 1

U ooug ng:_ﬁ_m

=L,
L
~T T
= ..u|
] == TS TSI PSS S PR
9] ! |_
[an] § [l
[ 2] CNZ0M [
- lee
[=] 1
i
3 =T

3

SUE AT —7 D45

3I00MR _

R

0303

_.ﬂq..“__.“_.a.nq-._n
S RaQ4ZED

N P Sl |
LA ey

S298L032070TF

Bl-A

&8

AININNE N
it N _"muxuhm.ﬁﬁ"mlxuh_

|
I
l

401

/-

p3

wra
S
i LR
R IANT

IRrer)

L1

P
M TG
TOOTTTITTOITOOTTITOT = -

|{ijﬁluu

G

g RAT  RAS

ot o]
o i

)

-T
: %.L:E__ nEE

g RAZ RAT
5 -
muﬁ% bt
aa WAS - R13i
e 5 Etrm
: <
B Eu RI93
(5 s
= Rtz Gpd] mo 2
- 3, 1= [ L
% I 5 =g . TSt AR | | R
(P05 A SEEE £IP g
i 8 || & ||z o
e MTD?0035F = “? 0 o
g et o= - N - 4
S Bl R o 2 o
TOTIUTIT__TUTITIIT peed cizr 2 X
]

LA G0

S

- REDIR303CPAOG L_Lv@m __,;mm_u

== 106 [t I TR
~ - L ONGYY o4 LAMD3_LAdD4
- -C304 3 L3046 LTI _EAAER ZL
_1.rn,_.wr._m__| -

N5

SR

34

BT

& S267-04AY ; 5597-04CPATF *
1 &,
M5 RN4 R34 (NI04 4 N3 cnvigs 2 Y Rizz W21 N7
4
A
e

i)

[

-38-



PMU2200 IT /2300 Il SERIES Service Manual

4.4.4 Main Control Board(USB)

-39-



PMU2200 IT /2300 Il SERIES Service Manual

5. CIRCUIT DIAGRAM

5.1 Main Control Board (CPU Circuit)

D[15.0]
D[15..0] (<O | N\ N
A21.1]
AR1.1] & Y N\ N
Ic2A IC3A
ST o S20AL032D70TF! M12L16161A-7TG B s
_A21 g |
IF SELECT {g o0 H pas pate 42 SF
IF FAULT = A20 DQ15
AE 16 | At9 - A1 DQ14 44 Lk
3.3V A18 17 45 D15 Al 45 D12
AT AlB D15 43 T — AT A10 DQi3 42 N
e B a7 D14 42 e g 2~ A9 pQi2 -4 50
Al5 P e D13 =g D12 AB  an | A8 R T D
el Fer 2 ats D12 [ T o A7 pQio 42 5
— A 29 |
CSTCR4MO0G AT3 4 A1 N ! D10 76 AB ba9 =5 D7
i e pio -2 o — a2 A5 DQs [—2 o
= N m— oy —: T s Dae [—D2
3.3V 33V Rev1. 02 R1 [ ] A10 7 44 D7 A3 a D4
sl o A10 D7 231 ap DQ5
|- __ _&RiBin 22K par ][ A9 g 42 D6 A2 27| 6 D3
| ; ] i i B a9 D6 42 o L Al Das |2 5
N[Jl UJ } | g 4 I &l AT 19| A8 DS ba et a3 = D1
It | | | Sl vBsoE/MA2 wielo A6 o | ﬁg Bg 35 D3 SDCLK as |\ ggf > DO
RA13 ! ‘ 5 = RA1 —AS 0115 D2 [Fa—D2
LS | FFEF } 36 | vopea > poapans |4 1005 pg o PO NS S A D1 (il L = 18 1 &5
N seas Io-fF14--—-- 5 MODE1 A23/PAHT 2 L0 8 fy o 47K — A3 93 1o po 4 o0 SDCKE 34 | Jp
I |Hase e e Ay 11 7 bl 10 A2 oa | WE 15w
R10 R11 R12 R13 a8 CKSEL A2 1PAHS 7 g FM 12 AZ21 A21 a FM 11 Al o5 Al 3.3V LWR 14. LDaM RAS 17. SDRAS
ATK 47K ATK 4TK 32 | oo ‘a0 |22 A h 13 A20 A20 = [T o R |l UWR 36 | oM Chs s SDCAS
g |72 3 |l 14 A1 A9 4 i 13 BYiE
IF RESET 2 —RESET 251 po2/INTPOO1 A1g L 2 m  —— ol m — — =30 264 &
FEED SW 24 81 1 16 2 15 __RD___ oad &E By bli—
4 I STB (DMA] 54 | PO3/TO00 AT RAZ M A6 M 15 TWR___ 119 6E _RY/BY RESET
IF STB (DMA) P04/DMARQO/TNTP100 W —————Hg wE RESET p&———
USB RQ S USB RQ 22 po5/DMARQ1/INTPA01 atg B2—1008 g o A RA7
USB INT At5 B2 L m YR T A i 2 AlK
a0 a6 6 lud 11 10
USB INT
HEAD UP 8 COVEROPEN 20 | 13nTpo11 A AL 5 1o AT AT
Mo |88 413 AT2 A12 %13
IF SELIN / DSR 1 [eo 3 s A AT s
IFSELIN/DSR O P24/INTP110 21[1] m ) TS A0 X T
IF ACK / TXD & 48 1 p40/TXDO Ao 1 1y 2 hl 15
IFACTORD] RXD S TFAUTOFD (RKD 47 | patiineg RA3 AB BT
HEAD LATCH RO TeH 48 1 p42/sCKO s F2 1005 g o A8 T Rag
HEAD DI HEAD D 451 pa2/TXD1 A7 P2 L 10 AT AL R RS
HEAD VH CTL HEAD VHCTL 44 1 b)3/RXD1 A6 -2 L m 11 A6 ] Z -~
HEAD CLK 43 a7 5 12 AS AS 6 11
HEAD CLK P45/SCK1 As o y m o v St
PE 54 a9 3 14 A3 A3 4 13
PE
PEADL S < HEAD TM o A A oo o 15 A2 A2 3 g
BM 2 32 _{ p72/ANI2 Al L 1 m 16 A1 e 2 12
VOL CHECK ¢ SR 28,5 21 p73/ANI3 ) 2.3y
USB ACK gg gmﬁgm 25| DMAAK1PBDY " 3 ToA(fg g o DIS D15 & g q ??r? 1
DMA (ACK) S DMAAKO/PBDO BE 2 4 m T 011 m m
81 5 6 11 i 11
e e, e S
IF SEL1 > L SELL 291 pCM2/HLDAK D11 2 1 DT DTT_4 L1
IF PE (( EE 58 PCM3/HLDRQ Dio & 2yl 12 D10 DT0_3 fyl 14
L 371 PCM4/REFRQ D9 2 2 fg 15 D D0 bl 15
Dg |10 1 il 16 D8 D81 i 16
RA5 LN LLL RATO
33V 3.3V 3.3V 33V 3.3V 33V 3.3V orlia 1008 gma D7 D7 g pm o 47K 3.3V
D6 |4 bl 10 D6 D67 l 10
111 yag D5 |15 6 hl 11 D5 D5 6 ' 11 N,
2| vag Da |8 5 il 1o D4 D45 jl 10 "’l J
551 vad rodl T 2 13 D3 DI 4 i 13 PR ke e 1
83 | vag D> |2 3 14 D2 D2 5l 14 RA12
93 | o D1 e > ] 15 D1 DI__o [ 15 47K
49 1 Avdd po |20 - m 16 DO DO 4 m 16 o I~ © 0 < e o
391 cvdd
cso o CSO
a3 /8 CS3
p— p— p— p— p— p— p— @ “gg gg; ;g oSt
elelele]lele]e es7 cs7
23 =2 [F2 122 B2 2 2 LWR/LDQM [FEE—ER LWR
< BE= = - < g =
5o |69 |6° 65 e [65 |6 - UWR/UDQM [B4—YWR §§ UWR
Vss
2: Vss RD 23 f,zv% > RD
B4 Vss WE
Vss
SDRAS
gﬁ Vss UBE/SDRAS 7? She
20 Avss LBE/SDCAS 21 SOEIIk
CVss SDCLK "5 700 W
/77 777 77 777 777 777 177 spoke |25
Po1/NTPOO0 |2A—ENE > PNE
>> RESET
RESET 37 REseT
IC3B
M12L16161A-TTG
33V 3.3v veer
R4 veez L
0 a CP3A CP3C CP3E
D1 Ic4 W 33v vees —o 01uf16 01uM6 01uM16
155193 R7 RS M62050FP IC2B xggg 8
g Y B ra 5w o e A A o
W RST2CTI 3BLGk veet & GND1 TITTTT
1 ADJ 2 veez 1 1 GND2 L ———4—+
c3 R6
v [ GND1 [ GND3 28
1000p/50 1K T c2  Bmci GND! e T T cpros ONDS 41 CP38  CP3D CP3F
cP4 01uM6 | 47u6.3 ¢ 0.1u/16 47 0.1uM6 0.1uM6 0.1u/16
GND5
Hwo o l4 T 01wt cP2A GND6 20
R4 RS @ RA— 2T 3—+ 0.1u/16
& /77 /77

-40-



PMU2200 IT /2300 Il SERIES Service Manual

Main Control Board (port)

D[15..0]
D[15..0
[15.0] <& N\
Al21.1] S \
IC7A
74LV139
Al — | 4
cs7 > A0 YO -4 > NIOWR
cs7 > A1 Y1
vz i—x IC5A
1
LWR > EN va -—x 74VHC273
D0 3 2
o abE— » o
D2 7 ' 6
Ic78 —55 ——%]D3 @3S
L b3 Ao POWER LED
Ny DI __13lps g5 12 ERROR LED
14 — P D5 14
P = =5 g
Yo _
NG D7 a7
o) — 27 18 |
I ] = ps  qs |12 PSELIACK) SEL (ACK)
UWR > EN Y3 F2—X 1 _
ck  RES pl—
IC6A
74HCT273
D8 3|
Ds o ar |2 MOTOR A
D 41p MOTOR B
D0 71p; g3l MOTOR CTL1
———481 p4 Q4 |2 MOTOR CTL2
D12 43 | 12
D72 S HEAD STB1
—5— 2 Dps Q612 HEAD STB2
D18 _i7lp; g7 8 HEAD STB3
— D15 18lps Qs e HEAD STB4
Uick RESpL—T"T4
33V
Ic8
7SH32
5> /IORD
RD S )
RESET >
IC58 33v IC68B vee Ic7C 33V

74VHC273 ) T4HCT273 74LV139
vCceC VCC VCC
CP5 CP6& CP7

GND ]QI 0.1u/16 GND ]gj 0.1u/16 GND 8 0.1u/16

-41-



PMU2200 IT /2300 Il SERIES Service Manual

5.3 Main Control Board (Other Common part)

3.3V vee VP VDR
F104 : R4 —2 (T 3a—F ,_@_T {POWER) [CUTTERJ
FER ! VDR 1c107 ci14 CN104
: Fiod | 1c102 F103 L103 Ic101 Fi02 FI01  CN101 i TAB428K L104 0.1W50  5267-04AX
' 0.54 y uPC29M33 0.75A CDRH104-101 51-8050JD 3.0A L101 104, B4PS-VH T2 3 -
| 4 . alyo _wH AV, 1) 21 sw viN Nk CUTTER + - ?;?1 833 = @ = ;
' ! oo CUTTER - §< 2 Nz 3
: I st .| oworF 23— cpio7 = —34NC  enD [ L% 4
' | 1 | ' Vos  GND 0.us0 | 33V
| R101 IT= Em ! r o Zm mm ——C102 ==
! 100/0.25W 2D102 ' c107 | ZD101 ! D102 0.1u/50 /77 R113
: RD3.6FM ! 100u/16 ! RDG.2FM| ! SJPB-HSVR 33K
. . . M CUTTERSW (K e
/77 c108 c127 C106 €105 c104  C103  L102 C101 c115 R114
0.1u/50 1WB16 0.1W/50 470u6 680W35 68035 0.1u/50 1000pf/§0 1K
VP VP vee vee (OPE- PANE)
CN105
R120 53014-0510
(HEAD) 10K WCC 1
Tr101 sSwWi101
2515495 CN102 IC108E SKHHLQAQ10 C116 FEED Switch | ,
CFF1128-0101F 0 74LV14A " 0.1u/16
3.3v IC104A /77 Tr103 VH ; FEED SW & i T W GND s
|— T4VHC123 DTC114EM . WH 2 c117 R119
1= 13 o L VH 1000p/50] 1K POWER
218 8 1Y VA H N
c111 B Q IC103A hoe—t! 3]s} g ERROR s
2.2uM0 RX/CX TAHCTOBA CLK H “"
== o ATCH | 3 R1TT
- 3.3V TB2 8 W 47/0.125W
/77 R TE1 9 RT1E vee
| ™ o Tr05 47/0.125W  (POWER) T
GND RN1902 LED101
HEADVHCTL * R107  R109 GND 1; POWERLED 3 2 [ ol W £ TLGV1022
10K 30KM% GND 2 RT15 <
GND s 3 330/0.125W
GND I ERRORLED B2 c2 W—eT1e 4 [EDT02
p GND 16 w 620/0.125W TLRMV1022
HEAD TM & .% 17 (ERROR)
, GND |
R108 1c103¢ c112 vee ¥ GND ]g
3.3V 5.1KM1% 74HCTOBA 0.1u/16 ¢__enomm)_| 9
| Tri04 = cc 2 3.3V
DTC143TM IC103B | STB4 52 (HEAD-UP SENSOR)
; , 74HCTOBA STEZ z R121 CN106
PN AT DI P 33K 53047-0210
1 H
i 12 Vi 5 HEAD UP & 1
""" 13 o 26 2
WH 27 c118 R122
1C103D VH 2% 1ocapf5 1K
74HCTOBA
110 —— — | €109 (PE SENSOR)
:g:g gg; < 0.1u/50 | 0.1u/50 33V vCC cNIDT
Ef ] ") o
HEAD STB3 é 1 p———— = = O7FE-BT-VK-N
HEAD STB4 / / 0—?—““ - 1
| : 2
HEAD CLK ? 2 A1 vi 8 ' 220"0 125w 3
HEADLATCH 02 A2 ¥2 T 4
HEAD DI S a3 v3 4 5
8 12 Ft‘|25 220/0.125W
A4 Y4 M 6
11 ] PE *
A5 Y5 & 7
13 AS 6 (A
15 a7 Y7 5 c121 R128 C120 — C119
1747 MAE mowsol 22K 0.1u16 0.1u16 7
]
19| 708
(PNE_SENSOR)
/77 IC105A 3.3V VDR 3.3V vee CN108
T4HCT244 R127 53014-0310
D103 R135 180/0.125W
155193 10K/1%/0.125W 1
IC108D (FEED MOTOR)
T4LV14A vee IC106 VDR VOL CHECK PNE & o2 2
8, B MTD2003F B CN103 « 0.1u16 s
i gl srono ST WOTWA
MOTOR B b <] N1 ouT1 1 ’
2 N2 NC —3 2
MOTOR CTL1
’ = 24 :400 Rrjg = 3 (BM SENSOR)
IC108A 23| 2, e 5 aav CN108
TALV144 he | VS - R131 53014-0310
vr QuT2 R132 180/0.126W [
GND1 GND2 R134 20K1%
IC108C BM 100 o )
IC1088 TALVA4A 21 {cr  outs |2 _J_ cizd
TALV14A v. 20 | ven NG |2 R133 c125 0.1u/16 3
4 19 K BBK/M%: 1000p/50
MOTOR CTL2Z ¥ 3 :\“IC Rr:g 11 IC108F
MOTOR A ) ]; IN3 NC —:g TALVIdA
1814 ourd 12
Voo Vee VmmB
R112 R110 R111 IC103E VCC IC104C 3.3V IC105B Vee IC108G 3.3V
15K/1% 1.31W 1.3M0W 74HCTOBA 74VHC123 T4HCT244 74LV14A
c113 Vee W VCC e
4700p/50 CP103 CP104 CP105 CP108
c 0.1w18 0.1uf16 GND 0.1u1E GND 0.1u/16

-42-



PMU2200 IT /2300 Il SERIES Service Manual

5.4 Main Control Board (Interface Circuit on Serial, USB)

USBA 4 — T = —R{LHkEEDH EE

I
I
I
I
I
| D[15_0] IC201
D[15..0] & ; h \ ME6291GP R203
AR1.1] > ; ] \ 0o . TroN |8 15K cn2ot
I
— DT 4]
| Dr—2 D1 Vbus [ o0d VBUS 1 yeus |
! D2 1
| D3 26 3 27 D- 2
| D57 | D3 o- a0 b- !
I
| —Br—281 05 D+ -4 w—2L D o+ |
I 20 29 | D6 — o
NI — cam S-GND !
i N_D8 31 D7 oo 0.1u/16 GND :
' —D9__ D | nopy X201 FGND 5 | gyep !
! DI0_33 | D31, T CSTCE12MOG15050-RD !
D11 n |
[ — 572 D11/P3 [
| D123 | D113 D201 !
[ D13 3a NNCD6.2MF |
| 51 D13/P5 !
! —=—39 1 p14spe |
I
I I
I
_ D15 4q |
o | o 71 DisiA0 |
! 1
.—ooe 18
] ! o A2 Xout 13 - !
ddelddd —— |
RA14 | AS .
ATK ———2 A5 TEST -L— |
= ! A0 20 4 Tcr pld [
- |
N9 ! 3.3V 3.3V 3.3V 3.3V i
i 1 I !
! CareVce |
USB INT & : 429 W10 CoreVee 18 !
. 3 NTISOF  I0Vee (32 |
USB RQ < ; 5Q Dread 10Vee |
Dreql [
| 48
USB ACK 2 I g Dacd —= CP201A—= CP201B== CP201C-= CP201D i
! 45 22¢ 0.1u/16 | 0.1uM16 | 0.1uw16 | 0.1u/16 I
cs4 . 459 cs |
RD i 2 RD_ 2 |
LWR ! 419 R GND 2= |
UWR 2 : 4. HWR/BYTE  GND 12 !
RESET ; RST GND |
I
! 77 77 77 77 |
I
! 1
L L T I I I I L il | ____ j
SYTIA 83— 2 —RILHBOHRE
___________________________________________________________________________________________________________________________________________________ ||
| |
I
| 3.3v |
| I
' TTTRIIT Revl. 01 ZEEM CN301 !
! ! 47K | 17LE-23090-027 :
IF SELIN/ DSR % : : : } :
IF AUTOFD / RXD | . DSR o pxp |
g —— TSSh e —
| . ] 8 4 DIR |
| IC301 9] GND .
| SPI2IEEY Lo &j_/7| |
l RXD13 [ Rtin  Riout 12 ~ !
I DSH g . g |
| c302 €303 11 $21I': ﬁgt‘; 14 TXD !
I =]
D[27..20] < - Bevd —”‘%Wi 1 0.1m5J0j|u.1m50 104 T2in  T20ut L-DTH 33V |
| | |
KSD82S 1 |
: L D20 4 o116 1 —|— 3 Cl1+ Vee !
I D21 2 | 15 1 g; CP301 !
! T D22 3 |14 | 515 0.1u/50 |
! D23 4 || 13 | 21 vi |
! 2ol - ¢ A A GND :
. D25 g 11 ! 1 | |
! D% 7 | 0 1 C301 ! c304 !
\ 7 A ! ' 0Aws0 | 0.1u/50 |
1 R301 | — | | 1 :
I |
IF SEL1 & 0 e 177 [ - :
I
I
|
I
I
I
I

-43-



PMU2200 IT /2300 Il SERIES Service Manual

5.5 Main Control Board (Interface Circuit on Serial, Parallel)

NS LA U I—T I —AEBOARE (8 ) 7S 83— T 11— AR TLEETIH8H5HY)

/NIORD

D[15..0)

DIR
/IOWR

IF STB (DMA)

IF PE
IF SELECT

IF FAULT

IF AUTOFD { RXD €

IF RESET
IF SELIM / DSR

IF ACK / TXD
SEL (ACK)

IF BUSY /DTR

DMA (ACK)

IF SEL1

IC403C 33V

7ALVT4A
v CP403

0.1u/16

4}
r77

<

|C401 B TFRA401, 402IZ D WVTEXL ) P4 v 82— 1 —AHBTHLRE

RI2ICDODNTIZLUTILA 24 —D 1 — RO HEE

| . { D[27.20]
1 :
b i 1
! 3.3V 1401 :
D[15.0) | 74VHCE73
! N, CP401 20 EN i
' 0.1u16 ra2) !
: o0 | s 2 Datal ] '
E 5] 18 [V <J1D 3 Datal - H
| D2 17 4 Data2 ] |
| D 16 5 Data3 /| !
! D4 15 6 Datad !
i i 14 7 Data5 i vee
| D6 13 a Dataé VCC h
1 07 19 ) Data7 :
; 0 R302 i R405
! 33K : = 12K
I I A A K S ; R401
& 100
= o 4 -
IC405A i 1C402 vee = L i T W T |
74LVO0S = 74HCT573 o IC404B |oca02 i R402  IC404A C401 o
. 1JEN I 74LV14A ! 470p/50 | 100 74LV14A 470p/50 )
117 C1 CP402 ' s
S W Ll == 0.1u/16 Rev1.02 1S
DO 2 18 Data0 /] BRELE CN4D1
IC404F 3] 3 HRE Vo Datai /1 53313-2065
7ALVI4A 3.3V Dz 4 17 Dataz /] vee vee vee won  LA403A  STE ]
] = 16 Dataz /] D20 L TA401A  DATAD 3
o D4 & 15 Datad_/] ) | D21 W CA301B___ DATA1
NEEE - 14 Datas N M. TAanic  DATAZ 3
. 06 Y 13 Datat D23 W TA401D  DATAS 4
RA403 N o7 9 T Data7 = R407 = N W TTAa02A  DATA4 5
47K E 10 33K D25 MLl “TA202B  DATAS &
oa 1| g w3 1 o o G s 8% D26 " LA4D2C DATAS ;
/77 & o3 ol o Eeo D27 Wl LAGDZD  DATAT
il LA405A  ACK %
Ll TAG038  BUSY b
& Al TAd03C  PE u
Wl "TAg03D  SELECT
1C405C RAT6 0 1K Mdd TAd04A  AUTOFD 13
3 = 74LVOS RAT7 i 1K WMld LA4D4B _ RESET 14
i IC4050 Wbl T[A404C  FAULT 15
5 ~8_  74LV05 R418 1K Ml [A404D _ SELECTIN ]?
\a TCA05E ) i
5 Dlg 74LV05 v%_c 4
IC404C LA4058
5| 74LV14A W {0} 20
TCA040 R406
4 74LV14A 3.3K L401
& |c40ﬁ3°@ ‘:E'@
74LV05
S ICanaE” 4! TCA06C
=l 3 74LV14A wc 74LV05 = C403 7
108 - 1000p/50
IC405F TCa07C
74LV05 74LVO8A IC406A vee
74LV05
;{ ; 3 [ 1C407D 1C4068 R411
TC407A 74LVOBA 74LV05 33K
3 5 74LVO8A N 12 ) 5 !
IC408D 3.3V IC403A 13
74L\08 74LVT4A
4 el a2
2 5 9 2o
IC1048 IC4078 4 gg
R403 74VHC123 74LVOBA
10K a [+ 5
A aQ
3.3V 0l g2
- I RX/CX v
= Blox
R404 C404
10K 100p/50 11
CLR R415 =
/77 47K
)
IC406F
“;13 74LV05
IC4038 IC406E
IC404G 3.3V IC405G 3.3V IC406G 3.3V IC407E 3.3V 74LVT4A ) 10 74LvOS
74LV14A 74LV05 74LV05 74LV08A 13 | o
2| St 25
vee CP404 Vee cpaos | Vee CP406 Vee CP407 11 EK Q
0.1u/16 0.1uM6 0.1ui16 0.1u/16 1] =%
GND J—}r GND J—}r GND J{r G AL}V
/77 /77 /77 /17 (T [T

-44-



